
 
 

Delft University of Technology

Dissemination Of Antibiotic Resistance Via Wastewater And Surface Water

Paulus, G.K.

DOI
10.4233/uuid:70c78e3e-618c-4ede-a0ee-e1379a6e598a
Publication date
2021
Document Version
Final published version
Citation (APA)
Paulus, G. K. (2021). Dissemination Of Antibiotic Resistance Via Wastewater And Surface Water.
[Dissertation (TU Delft), Delft University of Technology]. https://doi.org/10.4233/uuid:70c78e3e-618c-4ede-
a0ee-e1379a6e598a

Important note
To cite this publication, please use the final published version (if applicable).
Please check the document version above.

Copyright
Other than for strictly personal use, it is not permitted to download, forward or distribute the text or part of it, without the consent
[...]
resistance levels and the degree of persistence 

2. Explore the impact of high-risk point sources and the benefits of on-site treatment of 
high-risk wastewater 

3. Study horizontal gene transfer of antibiotic resistance under different conditions and 
evaluate the role of sub-inhibitory antibiotic concentrations and different matrices  

4. Evaluate the impact of different analysis methods on antibiotic resistance gene 
detection and quantification and their comparability  

 

SPECIFIC OBJECTIVES AND RESEARCH QUESTIONS 

To address the main objectives, research questions are introduced that answer the following 
queries: 

 What is the impact of high-risk point sources? Does on-site wastewater treatment of 
high-risk point sources provide benefits? Are secondary urban wastewater treatment 
plants efficient enough to significantly decrease antibiotics and antibiotic resistance 
gene concentrations? How much more efficient is tertiary wastewater treatment? 



Chapter 1 - Introduction 

 
 26 

 Chapter 2 answers these questions by sampling hospital wastewaters at two 
locations in the Netherlands, the receiving urban wastewater system and the 
urban wastewater treatment plant effluent released into the environment. 
Only one of the two locations is treated on-site using advanced tertiary 
wastewater treatment  

 Does large-scale anthropogenic pollution have a significant and lasting impact on 
large water bodies? Do antibiotic resistance gene concentrations increase with 
steadily increasing anthropogenic pollution?  

 Chapter 3 answers these questions by monitoring the Rhine river in a tempo-
spatial manner. Additionally, relationships between antibiotic resistance gene 
concentrations and different proxies for ARG pollution of anthropogenic origin 
were compared. 

 How do different antibiotic concentrations impact horizontal gene transfer of 
antibiotic resistance between a donor and a potentially pathogenic recipient under 
laboratory conditions? How do these concentrations impact bacterial communities 
under environmental conditions? Do sub-inhibitory antibiotic concentrations play a 
special role?  

 Chapter 4 answers these questions by transfer experiments between 
E.coliDH5α carrying a multi-resistance plasmid and a recipient organism or a 
recipient bacterial wastewater effluent community. Transfer experiments 
were organized either on filters or as microcosm experiments to investigate 
the impact of different matrices on the outcome 

 Are NGS results (and more specifically whole-genome sequencing results) 
comparable to qPCR results? What is the impact of different analysis methods and 
parameters on NGS results? Which bioinformatic pipelines generate results most 
similar to qPCR? 

 Chapter 5 answers these questions by analysis of 11 DNA extracts by qPCR 
and NGS and subsequent detection and (semi-)quantification of antibiotic 
resistance genes. NGS data is subsequently analyzed by a machine learning 
algorithm, a traditional bioinformatic pipeline or in-silico qPCR scripts. 
Different parameters are evaluated, including: use of databases, the impact 
of assembly and levels of abstraction. 

 

 

 

 

 

 

 

 

 



Chapter 1 - Introduction 

 
 27 

 

 

 

 

 



Chapter 2 - The Impact of on-site hospital wastewater treatment on the downstream communal wastewater system in terms of 
antibiotics and antibiotic resistance genes 

 Published as original research article in International Journal of Hygiene and Environmental Health 
Paulus, G. K., Hornstra, L. M., Alygizakis, N., Slobodnik, J., Thomaidis, N., & Medema, G. 

https://doi.org/10.1016/j.ijheh.2019.01.004 

 

 

2.  The Impact of on-site hospital wastewater 

treatment on the downstream communal 

wastewater system in terms of antibiotics and 

antibiotic resistance genes 

 

 

 

 

Figure 2-1: Graphical Abstract; Chapter 2 

 

Keywords: Advanced Wastewater Treatment, Contaminants of Emerging Concern, 

Pharmafilter, Antibiotic Resistance 

 



Chapter 2 - The Impact of on-site hospital wastewater treatment on the downstream communal wastewater 
system in terms of antibiotics and antibiotic resistance genes 

 
 29 

2.1. Abstract 

This study quantified antibiotic and antibiotic resistance gene (ARG) concentrations in 
hospital and communal wastewaters as well as the influents and effluents of the receiving 
urban wastewater treatment plants (UWWTP) in two Dutch cities. In only one city, hospital 
wastewater was treated on-site using advanced technologies, including membrane 
bioreactor treatment (MBR), ozonation, granulated activated carbon (GAC) and UV-
treatment.  

On-site hospital wastewater (HWW) treatment reduced gene presence of hospital-related 
antibiotic resistance genes and antibiotic concentrations in the receiving urban wastewater 
treatment plant. These findings support the need for on-site treatment of high-risk point 
sources of antibiotic resistance genes. 

13 antibiotic resistance genes, Integrase Class 1 and 16S rRNA concentrations were 
quantified using multiplex quantitative real-time PCR (qPCR) assays and the presence and/or 
concentration of 711 antibiotics were analyzed. 

Hospital wastewater contained approximately 25% more antibiotics and gene concentrations 
between 0.4 log to 1.8-fold higher than communal wastewater (CWW). blaKPC and vanA 
could be identified as hospital-related genes and were reduced to under the limit of 
detection (LOD) during on-site treatment. Advanced on-site treatment removed between 0.5 
and 3.6-fold more genes than conventional biological urban wastewater treatment (activated 
sludge). Advanced on-site treatment was able to eliminate 12 out of 19 detected antibiotics, 
while urban wastewater treatment eliminated up to 1 (out of 21 detected). Different 
advanced treatment technologies were able to target different pollutants to varying extents, 
making sequential alignment more effective. MBR treatment was most efficient in antibiotic 
resistance gene reduction and ozonation in antibiotic reduction. 

blaKPC could only be detected in the influent of the urban wastewater treatment plant 
receiving untreated hospital wastewater. Similarly, vanA was only consistently detected in 
this treatment plant. These results indicate a positive effect of on-site treatment of hospital 
wastewater on the communal sewage system. 

 

 

 

 

 

 

 



Chapter 2 - The Impact of on-site hospital wastewater treatment on the downstream communal wastewater 
system in terms of antibiotics and antibiotic resistance genes 

 
 30 

 

2.2. Introduction 

Antibiotic Resistance (AR) is a growing global threat which will require worldwide joint 
efforts to be conquered 39,233. Hospitals have been in the focus of AR research as one of the 
high-risk point sources of antibiotics 234–236 and ARGs 146,236–240. Although, the release of 
untreated HWW might be posing a hazard to the environment and human health, there are 
still few studies investigating the release and direct impact of HWW into the environment or 
communal sewage system 241,242. Due to this gap in information, regulations for the 
treatment of HWW are absent in most countries 243–245. 

The release of untreated HWW could increase ARG prevalence in environmental water 
bodies. Antibiotic resistant bacteria were shown to survive in the HWW, in the UWWTPs 
and, subsequently, the UWWTP effluent 246. The risk potential of HWW is further increased 
by the fact that hospitals use last-resort antibiotics (e.g. piperacillin and vancomycin) more 
frequently and thus their ARG profiles might be different when compared to other 
wastewaters 247. Overall, conventional wastewater treatment renders limited results in terms 
of antibiotic and ARG removal and might even increase the concentration of certain ARGs 
146,248–251.  

The present study investigates the impact and efficiency of antibiotic, ARG and bacterial 
removal of advanced on-site treatment compared to urban wastewater treatment. The effect 
of different advanced treatment steps and their impact on the downstream urban 
wastewater system are studied. ARG occurrence and concentrations in HWWs and CWWsin 
the Netherlands are compared to identify potential differences. To this end genes conferring 
resistance to aminoglycosides (aph(III)a), β-Lactam Antibiotics (blaKPC, blaSHV, blaOXA, mecA), 
macrolides (ermB, ermF), quinolones (qnrS), sulfonamides (sul1), tetracyclines (tetB, tetM) 
and  vancomycines (vanA, vanB) as well as a class 1 Integrase (IntI1) were screened for 
and quantified. A total of 711 antibiotics were investigated, out of which 41 were quantified 
and 670 were screened for presence in the samples. Further, correlations between antibiotic 
and ARG concentrations were studied. 

2.3. Methods and Materials 

2.3.1 SAMPLING  

Samples were taken from two cities in the Netherlands, namely from Delft (location 1) and 
Nieuwegein (location 2). At location 1 HWW was treated on-site. The following samples 
were taken from each location: hospital wastewater, communal sewage (at a location not 
impacted by HWW), on-site hospital wastewater treatment plant (Pharmafilter, location 
1only) and samples from the receiving UWWTPs. Two sampling rounds were conducted at 
all sampling locations with at least 6 months in between sampling rounds. The first sampling 
round took place in spring and the second in winter. 



Chapter 2 - The Impact of on-site hospital wastewater treatment on the downstream communal wastewater 
system in terms of antibiotics and antibiotic resistance genes 

 
 31 

HOSPITALS 

Samples were taken from combined HWW at location 1 (H1) and location 2 (H2). All 
samples were composite sample (12h-composites – 1st sampling round; 8h-composites – 2nd 
sampling round). 

Both hospitals contained wards that typically have high antibiotic use. 

 

COMMUNAL WW  

CWW samples were taken from the urban sewage system, which was accessed by street 
manholes. Samples were taken at a location at which the sewage system was not impacted 
by HWW. Samples were combined grab samples consisting of at least 3 subsamples taken 
approx. 3 h apart, which were pooled together before analysis. 

 

URBAN WWTPS 

Samples were taken from two UWWTPs: 1) W1 (location 1) and 2) W2 (location 2). 

W1 (built in 2006): The treatment plant processes a quantity of water, which compares to a 
population equivalent of 1.260.000 (PE) and has an average in- and outflow of 180.000 
m3/d. W1 receives CWW including wastewater from H1. Wastewater treatment consists of 
primary and secondary treatment, including: influent screening (6 mm bars), primary 
sedimentation, biological (activated sludge) treatment, final clarification and biological 
phosphorus removal. 

W2 (built in 1975 and renovated in 2010): The treatment plant has a volume capacity, 
which compares to 144.000 PE and an average in- and outflow of 25.700 m3/d. W2 receives 
CWW including wastewater from H2. Wastewater treatment consists of primary and 
secondary, including influent screening, primary sedimentation, biological (activated sludge) 
treatment and biological Nitrogen and phosphorus removal. 

24h-composite samples (taken by automatized composite samplers) were obtained from 
each UWWTP (influent and effluent wastewater).  

 

PHARMAFILTER 

HWW at location 1 was treated on-site by an installation called the Pharmafilter. 
Pharmafilter treatment consists of four sequentially aligned treatment steps (Figure 2-2): 

Membrane Bioreactor (Microfiltration) (MBR) 

Ozonation (Ozon.) 

Granulated Activated Carbon (GAC) 

UV Treatment (UV) 



Chapter 2 - The Impact of on-site hospital wastewater treatment on the downstream communal wastewater 
system in terms of antibiotics and antibiotic resistance genes 

 
 32 

 

 

24h-composite samples were taken after each treatment step, as well as from the MBR-
Sludge (Figure 2-2). 

2.3.2 SAMPLE PREPARATION 

Samples were processed immediately after arrival to the laboratory. 

2.3.3 BIOLOGICAL ANALYSIS 

Samples were filtered using 0.22-μm-pore-size polycarbonate track-etch filter membranes 
(Sartorius). DNA was extracted from the filters using DNeasy PowerSoil Kit (QIAGEN Benelux 
B.V). Extraction was performed according to manufacturer instructions, with one exception: 

An internal control (IC) plasmid was added to the samples (concentration: 2.5x104 gene 
copies/µL) to quantify the DNA loss caused by the extraction process 252. 

Extraction blanks yielded negative results. DNA loss was corrected for, based on IC 
concentrations measured by qPCR.  

2.3.4 CHEMICAL ANALYSIS 

The sample preparation protocol involved clean-up and 4000x pre-concentration on an 
Atlantic HLB-M Disk, using a HORIZON SPE-DEX 4790 (USA) with 47 mm disk holder. 
Conditioning and extraction programs used for the preparation of the wastewater samples 

1 Figure 2-2: Pharmafilter Installation and Process Steps; samples taken (1)-(6): (1) Untreated HWW, (2) Sludge, (3) MBR, 
(4) Ozonation, (5) GAC, (6) UV Treatment/ Effluent 



Chapter 2 - The Impact of on-site hospital wastewater treatment on the downstream communal wastewater 
system in terms of antibiotics and antibiotic resistance genes 

 
 33 

can be found in the SI Table 2-11. The extract was evaporated using a gentle stream of 
nitrogen and was reconstituted with 250 µl of 50:50 methanol:water mixture for 
instrumental analysis. Before analysis, extracts were filtered through RC syringe filters of 4 
mm diameter and 0.2 μm pore size (Phenomenex, USA). See SI (SI 2-10) for information on 
chemicals and reagents. 

2.3.5 ARG DETECTION AND QUANTIFICATION – BIOLOGICAL ANALYSIS 

MULTIPLEX QPCR ASSAYS 

DNA extracts were stored at -20 °C prior to qPCR analysis. All qPCR assays were performed 
at least twice using technical duplicates each time. 16S rRNA was quantified using a SYBR 
Green qPCR assay. The following genes were quantified by qPCR: aph(III)a, blaKPC, blaOXA, 
blaSHV, ermB, ermF, intI1, mecA,  qnrS, sul1, tetB, tetM, vanA and vanB. Multiplex qPCR 
assays were performed under the conditions described in SI 2-1, SI 2.-2 and SI 2-3. 
Standards, a positive and a negative control were included in every assay to confirm 
multiplex qPCR quality. Standards were made up of 5 subsequent dilutions with 
concentrations ranging from 2.5x104 to 2.5x100 gene copies/µL. Multiplex qPCR assays were 
performed using the iQ™ Multiplex Powermix (Bio Rad, München, DE) and qPCR reactions 
were performed using a CFX96™ Real-Time PCR Detection System (Bio Rad, München, DE). 
CFX96™ Real-Time PCR Detection System data was interpreted by CFX Manager 
v.3.1.1517.0823. 

DATA ANALYSIS 

Python 3.6.0 253,254 executed in Jupyter Notebooks was used to clean and analyze raw data, 
to calculate descriptive statistics and correlations and to create data visualizations. R version 
3.5.0 was used to perform inferential statistical analysis. Significant differences between 
experiments and/or measurements were detected by employing paired or unpaired 
Student’s t-Tests, or Welch’s t-Tests for the case that the sample variances were not 
comparable and data transformation not possible. Two samples/measurements were defined 
to be significantly different from each other for p<0.05. Correlations between antibiotic and 
ARG concentrations were calculated using Pearson’s rank correlation coefficient. An ARG and 
antibiotic were considered correlated for R2>0.5 , p<0.05 and if there were ≥4 common 
data points available. Relatedness with values of 0.5<R2<0.7 was considered a ‘moderate 
correlation’, while R2>0.7 was considered a ‘strong correlation’.  

 

2.3.6 ANTIBIOTIC DETECTION AND QUANTIFICATION – CHEMICAL ANALYSIS 

INSTRUMENTAL ANALYSIS 

Instrumental analysis was performed with a Thermo UHPLC Accela system connected to a 
TSQ Quantum Access triple quadrupole mass spectrometer from Thermo Electron 
Corporation (San Jose, CA, USA) equipped with an electrospray ionization source (Thermo 